
Initial Environmental Examination 

 
 
 
 
 
Project Number: 37697 

August 2014 

 
 
 

Mongolia: Darkhan Wastewater Management 
Improvement Project   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by Ministry of Construction and Urban Development of Mongolia for the Asian 
Development Bank. 

 
 
 



 
 
 
 
 

 

 

 

 

 

 

 

 

 



CURRENCY EQUIVALENTS 

(as of 11 August 2014) 

 
Currency unit – Mongolian Tughrik (MNT) 

MNT1.00 = $0.0005 

$1.00 = MNT1,877 

 

ABBREVIATIONS 
 

ADB – Asian Development Bank  
AP – Affected Person 
BOD – Biological Oxygen Demand 
EA – Executing Agency 
EHSO – Environmental Health and Safety Officer 
EMP – Environmental Management Plan 
[...]
model city for urban sustainability and livability. Improvements of existing urban districts and ger areas 
are planned, as well as urban expansion in the form of new industrial and residential areas, 
strengthened academic institutions, and expanded and new public parks and environmental protection 
zones. By 2020, the registered population in Darkhan Soum is estimated to grow to 83,000 with 75% 
living in formalized and fully serviced residential districts. These industrial and residential developments 
will cause significant increase in demand for urban services, including piped water supply, resulting in 
increased wastewater flow. Investment in infrastructure is needed to meet this present and future 
demand from improved and expanded urban services and to support clustering of new businesses and 
industries.  

48. Increased industrial wastewater. Darkhan city currently has a number of industries which 
produce wastewater requiring treatment. The level of industrial activity is projected to increase in 
Darkhan, meaning additional and effective wastewater treatment will be required.  Discussions with the 
aimag Land Administration Department18 confirmed that within the last five years, applications and 
approvals for both commercial and housing developments have rapidly increased. Although industrial 
wastewater is pre-treated by the key producer (tannery) before it enters the WWTP, it still requires 
further treatment in the WWTP before it can be discharged. Darkhan Nekhii is a well-known sheepskin 
tannery making products for domestic and export markets. In 2010, with funding from the Czech 
government, a pre-treatment plant opened for use by the tannery. Additional industries in Darkhan 
which produce wastewater include Darkhan Metallurgical Plant which produces steel products from 
reprocessing metal and steel scraps and has a production capacity of 100,000 tons per year. In 
addition, a new ore processing plant and wool processing factory were built in the industrial area in 
2013, although not yet operational. Additional industries sited in the industrial area include meat 
processors, a flour mill, cement and brick factories, and a timber processing plant in Old Darkhan. An 
oil refining industry is also planned for the industrial area although the current status of this plan is 
unknown. This demonstrates that there is a likelihood that industrial wastewater volumes will increase 
in the future.19 

49. Kharaa River pollution control. The main water body in the project area, the Kharaa River has 
elevated nitrogen and phosphorous levels as the removal of these contaminants from the WWTP is 
inefficient. Due to the dilution capacity and turnover processes in the river, the nutrient levels are 
moderate. This has led to limited detectable impact on the ecology of the river.20  However it is possible 
that at times of low-flow and with an increase in housing and industry, the impacts on the river arising 
                                                                 
17 Energy Charter Secretariat, 2011 In-Depth Review of Energy Efficiency Policies and Programmes: Mongolia  
18 Mr Munkh-Erdene J, Head of Land Administration; Mr Olonbayar KH, Senior Land Officer, meeting 19/09/13  
19 Wastewater flow projections for the period 2015-2040, including industrial wastewater flows, are presented in Appendix 1.  
20 MoMo. 2009. Integrated Water Resources Management for Central Asia: Model Region Mongolia (MoMo).  Kharaa River 

Case Study Main Findings Summary Report. 



 

24 

from the current WWTP would become more significant and the environmental sustainability will be 
compromised. This is increasingly likely as the outdated wastewater treatment technology becomes 
progressively more unreliable with age. The development of an efficient and effective WWTP will 
ensure that in the future, those relying on the Kharaa River as a raw drinking water source are not 
affected by poor water quality. This includes nomadic herders who graze their livestock on the Kharaa 
River flood plain, and residents of ger areas in the flood plain.21 The nomadic herders are generally the 
poorer members of the population, and as such, are less able to withstand health shocks which may be 
associated with health impacts from poor water quality.  

50. Fit with Mongolian policy. The work is aligned with the Government’s 2012–2016 Action 
Program, which includes objective of: (i) improving public utility services and networks in provincial 
centers; and (ii) supporting the significant expansion of industrial development in Darkhan city. The 
activity will further support the Ministry of Economic Development’s strategy for the development of 
Darkhan as both an industrial center and as a “model city for urban livability” for Mongolia.  

51. Fit with ADB country partnership strategy.  The proposed intervention aligns with the ADB 
country partnership strategy, 2011–2015 for Mongolia, and is consistent with ADB’s Water Operational 
Plan in Mongolia through its objectives of: (i) supporting innovative approaches to wastewater treatment 
technologies under Mongolian conditions; and (ii) supporting urban utilities sector reform and capacity 
development.  It is in alignment with the impacts, outcomes and outputs supported by the country 
partnership strategy, and will contribute to the achievement of millennium development goal targets in 
providing improved access to satisfactory sanitation. Urban development was first included as a distinct 
sector in 1992 in the ADB Mongolia Country Strategy.  However, the link between the urban sector and 
the overall country strategy was not strong. In an attempt to strengthen this strategic linkage, the 2004 
country strategy and program sought to reorient the urban strategy toward the provision of those 
services fundamental to achieving MDG targets. The 2012-2016 Country Strategy continues on this 
trajectory with a strong emphasis on infrastructure and access to basic services. The Components 
which contribute to this goal and are included under this project are: (i) improved infrastructure 
planning; (ii) provision of physical infrastructure (including wastewater treatment): and (iii) institutional 
and service delivery reform and capacity development. 

B. Project Impact, Outcome, and Outputs   

52. The project impact will be improved urban living conditions and improved environment in 
Darkhan City and the Kharaa River basin. The project outcome will be improved wastewater collection 
and treatment for domestic and industrial users in Darkhan City. The indicative outputs include: 

(1) Output 1: Modern central wastewater treatment plant (WWTP) with a total treatment capacity 
of 20,000 m3/d through structural renovation and partially new construction, and full new 
equipment installation with a new, efficient treatment process meeting national effluent 
standards constructed and operating in Darkhan;  

(2) Output 2: Improved wastewater collection system with 1,800 meters of replaced sewer lines, 
and two structurally renovated, newly equipped pumping stations operating in Darkhan;  

(3) Output 3: Institutional development, training, and sector policy dialogue to increase institutional 
capacity in utility project management, planning, procurement, implementation, operation, 
monitoring and improved efficiency of utility service provision.  

                                                                 
21 Sigel K. 2010. Environmental sanitation in peri-urban ger areas in the city of Darkhan (Mongolia): A description of current 

status, practices, and perceptions.  



 

25 

53. The project is operating in the context of an existing sewerage network, wastewater treatment 
plant (WWTP) and industrial wastewater pre-treatment plant. The existing system (WWTP, sewer 
system, pumping stations) is described in Appendix 1. The current wastewater treatment plant adopts 
a conventional activated sludge process arrangement (Figure A1.4). The sewer network has of total 
length of 223.5 km made up of about 97 km of trunk main, 2 km of rising main, and the remainder in 
secondary sewers and connectors. The condition of the network is variable, as many of the pipes are 
almost 50 years old.22 An industrial wastewater pre-treatment plant has been in operation in the 
industrial area in Old Darkhan since 2010. The main user of the treatment plant is the tannery; the plant 
precipitates chromium from tannery effluent which is then discharged to the sewer system for further 
treatment and the central WWTP. At the point of discharge to the WWTP, the water quality meets 
relevant Mongolian standards. This is confirmed by the aimag Environment Protection Agency and Us 
Suvag.   

54. The project outputs and activities are described in more detail in the following sections.  

C. Output 1: Modern wastewater treatment plant (WWTP) 

55. Output 1 comprises a new wastewater treatment plant for Darkhan which will treat all 
wastewater from residential areas in New and Old Darkhan and all wastewater (pre-treated and un-
treated) wastewater from the Darkhan industrial area. The planning horizon is 2040. The new WWTP 
will be constructed within the same footprint of the existing WWTP (see Figure III-2) except that it will 
occupy a smaller area, reusing only some of the structural elements of the existing plant. The WWTP is 
located in bagh 3 (sub-district). The current site is approximately 2.1 km x 0.64 km, with an area of 
approximately 136 ha. This is an adequate land area for Output 1. The new WWTP is designed to 
produce an effluent which complies with the newly established standard for wastewater discharge to 
water bodies (MNS 4943:2011)23, and will have the following characteristics:  

(1) 2 streams with a total treatment capacity of 16,000 m3/d (plus a 8,000 m3/d standby stream) 
(approximately 150,000 population equivalent at Darkhan flow rates)24; The wastewater 
treatment system will comprise: (i) rehabilitation of the existing inlet works and pump station 
and new preliminary treatment works (screening and sand, grit and grease removal); followed 
by (ii) primary settlement in the rehabilitated exiting primary clarifier (one of three); (iii) 
biological treatment in an integrated fixed film activated sludge bioreactor (IAFS) which will 
combine the features of activated sludge and fixed biofilm technologies in a series of reactor 
tanks fabricated from a single steam of the rehabilitated and reconstructed existing ASP 
biological reactor; and (iv) secondary settlement on one of the existing secondary clarifiers 
(rehabilitated); and then (v) ultra-violet disinfection25 and discharge for effluent polishing in the 
rehabilitated maturation ponds; and finally (vi) discharge to the Kharaa river. The key steps in 
the IFAS plant are shown in Figure III-1. A photograph of the WWTP site is given in Figure III-4. 

(2) A filter press will be introduced to reduce sludge volume prior to discharge to sludge drying 

                                                                 
22 A full inventory of sewer network pipes including age of pipes is presented in Appendix 4. The project will finance the 

replacement of 1,800m of bypass main and tertiary sewers identified as key priorities by the Darkhan Us Suvag.   
23 See Table II-8 
24 The capacity of the WWTP was established based on water demand and wastewater flow projections for the period 2015 -

2040, presented in Appendix 1. 
25 UV disinfection was selected for the following reasons: (i) there are significant concerns associated with chlorination 

including the production of potentially hazardous byproducts (chlorinated organic compounds), toxicity concerns from 
chlorine residual for the biota in receiving surface waters, and the potential hazards associated with handling the chlorine at 
the treatment plant; and (ii) unlike chlorine, UV does not pose disinfection byproducts, toxicity, or hazardous materials 
concerns. 



 

26 

beds (60ha storage capacity, see Figure III-3). The biological wastewater treatment process will 
produce a well-mineralized sludge which will be dewatered using the filter press from which it 
will be conveyed to the sludge drying beds. This can ultimately be reused as organic fertilizer. 

(3) A layout for the proposed treatment configuration is provided at Figure III-3 which highlights in 
blue those elements which will be rehabilitated and transformed as an IFAS system. The 
arrangements for maintaining treatment capacity during rehabilitation and reconstruction of the 
new plant will involve temporary use of the other treatment units which are currently not utilized. 
The process and sequencing for this is provided at Appendix 2. Unused parts of the old 
WWTP (which will continue operation during project implementation) will be retained for 
possible future use in expansion, including the primary sedimentation tanks, aeration tanks, 
recycling sludge tanks, mechanic shop, and laboratory-office (Figure III-3).  

 

 
Notes:  
1. Vertical sand and grit removal channel  
2. Equalization tank  
3. Denitrification tank  
4. Nitrification tank  
5. Sludge settlement (thin layer module) secondary settlement  
6. Primary bio reactor  
7. Full treatment bio reactor  
8. Aeration equipment  
9. Disinfection through ultra-violet lamp  

 
Source: ADB. Wastewater Management for Darkhan – Project Preparation, L2301-MON Interim Final Report 

Figure III-1: IFAS Plant Technology  

  



 

27 

 

Figure III-2: Location and approximate footprint of proposed new WWTP 

 

New Plant Location and 
Approximate Footprint: 2 ha.  

Existing Mechanical Plant 
Location and Footprint:  3 ha. 

Area currently covered by maturation ponds 
and sludge drying beds:  120 ha.  



 

28 

 

Figure III-3: Treatment plant layout as new integrated fixed-film activated sludge treatment plant 



 

29 

 

From left to right: WWTP buildings, pumping house, area towards Kharaa river 

Figure III-4: Existing WWTP facilities 

D. Output 2: Improved wastewater collection system 

56. Output 2 comprises the replacement and/or rehabilitation of existing sewer pipes, pumps and 
ancillary works which are currently broken or beyond their useful economic life, located at various 
points within the city network.  All works will follow existing pipeline alignments, or be located at existing 
facilities (e.g. pump stations). Sub-components will include: (i) replacement of 1,800m of bypass main 
and tertiary sewers; and (ii) rehabilitation of 2 pumping stations: 

(1) Sewer replacement: (i) tertiary sewers at primary south pumping station: 1,400m x 1 m dia. 
(see below); (ii) tertiary sewers at old Darkhan hospital No. 2: 300m x 0.3 m dia.; and (iii) 
bypass main at secondary pumping station: 100m x 0.8 m dia.; 

(2) Rehabilitation of secondary pumping station: The basic structure of the pump house is 
sound, so the project will carry out the following: (i) full rehabilitation of the existing building – 
adding surface treatments; (ii) full replacement of pumping facilities (duty and standby units); 
(iii) replacement of ventilation system (including both inlet and outlet piping); (iv) replacement of 
power supply system; (v) provision of automated remote control facilities to connect with the 
overall remote control system panel; and (vi) replacement of facilities including screens and 
manual lifting equipment. 

(3) Rehabilitation of south pumping station: Based on the Government’s policy to establish an 
industrial park in the southern part of Darkhan in the late 1980s, the south pumping station was 
constructed using Russian technology and equipment in 1989.  Although the pump station was 
fully equipped for operation, it has never been used.  In addition a section of 1,400 m of gravity 
flow pipeline is not installed at the pumping station. This needs to be installed to enable the 
pump station to operate. The basic structure of the pump house is sound, so the project will 
support the following activities: (i) full rehabilitation of the existing building – adding surface 
treatments; (ii) full replacement of pumping facilities (duty and standby units); (iii) replacement 
of ventilation system (including both inlet and outlet piping); (iv) replacement of power supply 
system; (v) provision of automated remote control facilities to connect with the overall remote 
control system panel; (vi) replacement of facilities including screens and manual lifting 
equipment. 

57. The location and context of Output 2 sub-components is shown in Figure III-5 to Figure III-11. 
Details of pumping stations and sewer network rehabilitation activities are presented in Appendix 4. 



 

30 

 Figure III-5: Location of project interventions in Darkhan City. Source: ADB Study Team 

 

 

Figure III-6: South Pumping Station Tertiary Sewer. Source: Google Earth, ADB Study Team 

 



 

31 

 

     General area    Pumping station    Access road and ger 

Figure III-7: South Pumping Station. Source: ADB Study Team  

 

Figure III-8: Tertiary Sewers Old Darkhan Hospital. Source: Google Earth, ADB Study Team 
 
 

  

Route of Pipeline (from left to right): School (exposed inspection chamber, Inspection chamber, Apartment area  

Figure III-9: Tertiary Sewers Old Darkhan Hospital. Source: ADB Study Team 



 

32 

 

Figure III-10: Secondary Pumping Station. Source: Google Earth, ADB Study Team 
 

 

Unused Tertiary pipe   Tertiary pipeline   Secondary Pumping Station 

Figure III-11: Secondary Pumping Station. Source: ADB Study Team 

E. Output 3: Institutional development and capacity building 

58. Under Output 3, the project will provide expert support for project management and 
implementation. It will provide support for institutional enhancement and capacity development in utility 
management, operation and service provision, detailed technical design and construction supervision, 
strengthen project management unit and project implementation unit capacities. The project will include 
policy dialogue on (i) water and wastewater tariff reform to achieve cost recovery, (ii) sanitation 
improvements including in ger areas, (iii) solid waste management. It will support public awareness 
campaigns on environmental management, sanitation and solid waste management. It will also provide 
training, seminars, workshops, and study tours on project management, utility operation and 
maintenance, financial management, procurement, project monitoring and evaluation. A piggy-back 
technical assistance will further support institutional development of utility service provision, strategic 
planning, and operation improvements. The packages under Output 3, including the terms of reference, 
are defined in the project administration manual (PAM).  



 

33 

F. Project Area of Influence, Project Implementation Schedule 

59. The project sites were visited in September 2013 and April 2014 for the preparation of this IEE 
with particular attention paid to: (i) sensitive natural environmental receptors such as water bodies and 
wildlife habitats; (ii) sensitive human receptors; and (iii) cultural and heritage sites. The project’s area of 
influence was defined based on the definition provided in ADB’s Safeguard Policy Statement (2009) as 
follows: 

(1) Primary project site(s) and related facilities: These include the WWTP site in Darkhan, three 
sections of sewer pipe which are to be rehabilitated along a government right of way near 
Darkhan hospital, and the secondary and industrial area pumping stations owned by Darkhan 
aimag.   

(2) Associated facilities that are not funded as part of the project:  Under ADB's Environment 
Safeguards Sourcebook, Associated Facilities are those which are ''not funded as part of a 
project but whose viability and existence depend exclusively on the project''. The sewerage 
network is an existing facility which is not reliant on the project (improvements to the WWTP, 